

# T E S T C E R T I F I C A T E

**CT-2021-06-01-03**

<b>Product:</b>	<b>Product name</b>	<b>Birch Plywood</b>	
	Product type	PF-glued Birch Plywood	
	Thickness range	6.5 - 50.0 mm	
	Thickness	40 mm	9 mm
	Production date	2021-03-06	2021-03-15
	Batch Number	631122	1531112

**Manufacturer:** STIGA RM Ltd.  
1 Meistaru Street,  
LV-3301 Kuldiga  
Latvia

**Specification:**

- German Chemical Prohibition Ordinance (ChemVerbotsV) §1(3) dated 2017-01-20 in connection with the "Bekanntmachung analytischer Verfahren..." published on 26 November 2018, BAnz AT 26.11.2018 B2
- IKEA Specification IOS-MAT-0181, Vers.-no: AA-2183046-3 dated 2020-07-06

**Test method:** Chamber test method EN 717-1;  
Chemical analysis method: Acetylacetone method

**Report:** Test report 2119014/IKEA181/PW/2021/1 dated 01 June 2021

**Test results and Evaluation:**

Formaldehyde release DIN EN 717-1			Criteria German ChemVerbotsV Quality fulfilled		Criteria IKEA IOS-MAT-0181 Quality fulfilled	
Unit	Measured value	Factor 2	Yes	No	Yes	No
ppm	< LOD	< LOD	<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>
µg / m <sup>3</sup>	< LOD	< LOD	<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>

Limit of detection (LOD): 0.01 ppm

Dresden, 01 June 2021

Head of laboratory



Engineer in charge